
  �CBC       CBC With Differential       POCT Pregnancy urine  
  Type and Screen       �PT w INR       aPTT       �PTH Intac       ��BMP       �CMP       EKG        XR (Chest 1 View)       
  Other: _________________________________________________________________________________________________________ 

  �No Antibiotics Ordered	   �Vancomycin 15 mg/kg IV prior to incision
  �Cefazolin 2 gm IV prior to incision	   Levofloxacin 500 mg IV AND Metronidazole 500 mg IV prior to incision 

(3gm if patient weight > 120kg) 	   Clindamycin 900 mg IV AND Levofloxacin 500 mg IV prior to incision  
  �Physician has screened patient for Penicillin allergies and determined that cephalosporins are a safe antibiotic for this patient
  �Cefoxitin 2 gm IV prior to incision	   �Cefazolin 2 gm IV (3gm if patient weight > 120kg) AND Metronidazole
  �Ampicillin/Sulbactam 3 gm IV prior to incision	       500 mg IV prior to incision	       
  �Levofloxacin 500 mg IV prior to incision	   Other: ______________________________________________________________

Medications:                     		    �Pregabalin     �50 mg PO        �100 mg PO        �150 mg PO 
  �Acetaminophen 1000 mg PO 		    Scopolamine 1.0 mg x 72 hours then discontinue 
  ��Celecoxib 200 mg PO 		    �Famotidine 20 mg PO
  ��Gabapentin     �300 mg PO        600 mg PO    	   �Tranexamic Acid 1950 mg PO	
  �Heparin 5000 units subcutaneous		    �Dexamethasone 10 mg IV 		
  �Tranexamic Acid 1000 mg IV 	 	   �Ondansetron     �4 mg IV        �8 mg IV		
  Other: _________________________________________________________________________________________________________ 

SURGICAL ORDERS 
BOISE/NAMPA-2194

PAT ORDERS (after visit procedure)   If PAT orders not done, complete day of surgery

DAY OF SURGERY ORDERS

SCDs	   �Knee	   �Thigh	   �Foot
TED Hose	   �Knee	   �Thigh		

Anesthesia Requests:  �    Arterial Line
Blocks:     �  Lower Extremity       Knee       Femoral Nerve       Upper Extremity       Interscalene       Popliteal       Adductor

PHYSICIAN SIGNATURE: 	                                 DATE: 	                 TIME:

PRINT NAME: 	                          

(All verbal orders must be written and read back before processing.)

CSN#:

Date of PAT:

Date of Surgery:

H&P: WITHIN 30 DAYS

Rev. 6/21/2022

  �Pain Consult 	   Wound Nurse Consult	  
  CBC  �	   PT w INR	   EKG  
  CBC With Differential	   aPTT	   Chest Xray PA & Lat
  �BMP (Basic Metabolic Panel)  �	   Type and Screen  	 Reason:  __________________________
  �CMP (Comprehensive Metabolic Panel)  �	   Prepare RBC  ___________  Units	

	   Transfuse RBC  ___________  Units
	   Type and Screen (if prepare or transfuse order)  		

  �Other: ___________________________________________________________________________________________________________

  �Insert peripheral IV	  	   �Lactated Ringers 500ml 50ml/hr Infusion with micro-drip tubing
  ��Lactated Ringers 1000ml 50ml/hr Infusion  (preferred)	       (pediatric 20kg-45kg)
  ��Sodium Chloride 0.9% 1000ml 50ml/hr Infusion	   Lidocaine-prilocaine (EMLA) cream ped pt or port-a-cath access
  �Sodium Chloride 0.9% 500ml 50ml/hr with micro-drip tubing  (end stage renal or on dialysis)

Surgical Consent to Read (No Abbreviations):
 

Allergies: No Known Allergies   :

Patient Name: 	 DOB:
Narrative Diagnosis:

       
CPT Procedure Codes:



ANTIBIOTIC RECOMMENDATIONS

GASTRIC/BILLIARY/BOWEL

GENITOURINARY

GYN/OBSTETRIC

HEAD AND NECK

NEUROLOGIC

ORTHOPEDIC/PODIATRY

THORACIC (NON-CARDIAC)

VASCULAR

RECOMMENDED PRE-OP ANTIMICROBIAL
PROPHYLAXIS WITH PCN ALLERGY

(alternative choice when PCN allergy is present)

RECOMMENDED PRE-OP ANTIMICROBIAL
PROPHYLAXIS

(based on planned procedure)

Cefazolin 2 gm IV (3 gm IV if weight >120 kg)	 Clindamycin 900 mg IV AND levofloxacin 500 mg IV

Hernia Repair

Complicated: (recurrent or emergent)	 Vancomycin 15 mg/kg IV
Cefoxitin 2 gm IV

With mesh:
Cefazolin 2 gm IV (3 gm IV if weight >120 kg)

Levofloxacin 500 mg PO or IV	 Levofloxacin 500 mg PO or IV

Radical, retropubic prostatectomy or Nephrectomy

Cefazolin 2 gm IV (3 gm IV if weight >120 kg)	 Clindamycin 900 mg IV AND levofloxacin 500 mg IV

Radical cystoprostatectomy or anterior exoneration

Cefoxitin 2 gm IV	 Levofloxacin 500 mg AND Metronidazole 500 mg IV

Colorectal, appendectomy (for uncomplicated appendicitis)

Cefoxitin 2 gm IV	 Levofloxacin 500 mg IV AND metronidazole 500 mg IV
OR	

Cefazolin 2 gm IV (3 gm IV if weight >120 kg)	  
AND metronidazole 500 mg IV	

Esophago-, gastro-, biliary, PEG tube

High Risk Patients or Prostatectomy (TURP or Peritoneal)

C-Section: Cefazolin 2 gm IV (3 gm IV if >120 kg) AND	 Vancomycin 15 mg/kg IV AND Gentamicin 5 mg/kg IV AND 
Azithromycin 500 mg IV (have been in labor or is ruptured)	 Azithromycin 500 mg IV (have been in labor or is ruptured)

Hysterectomy, etc: Cefazolin 2 gm IV (3 gm IV if >120 kg)	 Hysterectomy, etc: Vancomycin 15 mg/kg IV AND
	 Gentamicin 5 mg/kg IV

Cefazolin 2 gm IV (3 gm IV if weight >120 kg)	 Vancomycin 15 mg/kg IV

Major procedures with incision of oral or pharyngeal mucosa  
(excluding tonsillectomy & function endoscopic sinus procedures)

Cefazolin 2 gm IV (3 gm IV if weight >120 kg)	 Vancomycin 15 mg/kg AND
AND metronidazole 500 mg IV	 Metronidazole 500 mg IV

OR	  
Ampicillin/Sulbactam 3 gm IV

Cefazolin 2 gm IV (3 gm IV if weight >120 kg)	 Vancomycin 15 mg/kg IV

Cefazolin 2 gm IV (3 gm IV if weight >120 kg)	 Vancomycin 15 mg/kg IV

Cefazolin 2 gm IV (3 gm IV if weight >120 kg)	 Vancomycin 15 mg/kg IV

Cefazolin 2 gm IV (3 gm IV if weight >120 kg)	 Vancomycin 15 mg/kg IV

C-Section/Hysterectomy/Pubovaginal Sling/Repair of cystocele or rectocele

Clean with placement of prosthesis (excluding tympanostomy tubes)

Craniotomy (including shunt placement) and Spinal procedures

* Recommendations based on local resistance patterns. TH PowerPlans may contain additional appropriate recommendations.


